Contact Us

Zhejiang Ifun ATV Parts Co.,Ltd

Address:Motorcycle Parts Industrial Zone, Tangxia,Rui'an,Zhejiang,China

Tel:86-577-65200915

Fax:86-577-65200916

Email:sales@IfunATVparts.com  

Website:http://www.IfunATVparts.com

   

Follow us on
RIGHT CRANKCASE OIL PUMP


Product Description

HISUN HS800 UTV Right Crankcase Oil Pump           
No      Old Part No.        Part No.    ITEM    Q'ty    Remark
1    11200-F68-0000    11200-010-0000    Right Crankcase Assy    1   
2    11101-F68-0000    11101-010-0000    Gasket    1   
3    92201-F68-0000    92201-010-0000    Crankshaft Bearing RB9173KU    2   
4        92204-010-0000    Crankshaft Bearing RB9173KL    2   
5    90803-F68-0000    90803-010-0000    Pin 10×15.8    2   
6    11107-F11-0000    11107-002-0000    Oil Drainage Cover    1   
7    91205-F11-0000    91203-002-0000    O-ring 36×3.5    1   
8    14761-F11-0000    15204-002-0000    Filter Spring    1   
9    15203-F11-0000    15203-002-0000    Oil Filter Net    1   
10    15101-F68-0000    15101-010-0000    Gasket, Oil Pump     1   
11    15100-F68-0000    15100-010-0000    Oil Pump Assy    1   
12    819-6-30    93405-0603-0060    Cross Recessed Countersunk Head Screw  M6×30    3   
13    90710-F68-0000    93338-1000-0000    Circlip 10    1   
14    19714-F68-0000    19714-010-0000    Water Pump Double Gear    1   
15    19722-F68-0000    19722-010-0000    Straight Pin 4×21    2   
16    19709-F68-0000    19709-010-0000    Water Pump ShaftⅠ10×171    1   
17    90601-F68-0000    90601-010-0000    Washer 10.3×17×1    1   
18    19712-F68-0000    19712-010-0000    Water pump Primary Gear    1   
19    15160-F68-0000    15160-010-0000    Oil Pump Middle Gear    1   
20    31230-F68-0000    31230-010-0000    Duplicate Gear Shaft 10×50    2   
21    276-6200RS    93706-2003-2000    Bearing 6200RS    1   
22    15320-F68-0000    15320-010-0000    Oil & Air Separator     1    GB/T 276-1994
23    91214-F68-0000    91214-010-0000    V Type Gasket 1PK-VS-0020C-A-4    1   
24    5787-6-70    93107-0607-0060    Flange Bolt M6×70    1    GB/T 5787-1986
25    5787-8-55    93432-0805-5060    Flange Bolt M8×55    1    GB/T 5787-1986
26    5787-6-75    93107-0607-5060    Flange Bolt M6×75    9    GB/T 5787-1986
27    5787-8-65    93432-0806-5060    Flange Bolt M8×65    3    GB/T 5787-1986
28    92007-F68-0000    92007-010-0000    Oil Plug M10×1.25×12,Crankcase    1   
Related Products